
©Herbert, Rowland & Grubic, Inc., 2020 

 

2568 Park Center Boulevard 

State College, PA 16801 

814.238.7117 

www.hrg-inc.com 

  

MAY 2020 

 

    

  

 

  

2020 CENTRE REGION ACT 537 SEWAGE FACILITIES 

PLAN UPDATE: SPECIAL STUDY FOR THE 

SCOTT ROAD PUMP STATION AND BRISTOL INTERCEPTOR 

 

  

UNIVERSITY AREA JOINT AUTHORITY 

CENTRE COUNTY, PENNSYLVANIA 

 HRG Project No. R001178.0661 

 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

    M a y  2 0 2 0  
[...]
experienced recurring failures, and at times was not hydraulically sufficient. Consequently, the pump 

station was upgraded in 2007 to a series pumping system comprised of submersible pumps and dry pit 

pumps with a combined design rating of 510 gpm at 316 feet TDH. Each submersible pump conveys flow 

to a dry pit pump. With the upgrade, only one set of a pump combination is capable of operation at any 

given time (i.e. one submersible and one dry pit). The submersible pumps, located within the 8 foot 

diameter wet well and the dry pit pumps, located inside the building, are started and stopped with variable 

frequency drives; however, when operating, the pumps run at a constant speed.  



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-2 M a y  2 0 2 0  

Centre Regional Planning Agency

 

 
Figure 3-1: Existing Wet Well and Valve Vault at the Scott Road Pump Station 

 

 
Figure 3-2: Interior of the Existing 8 foot Diameter Wet Well 

 

 
Figure 3-3: Exterior of Existing Scott Road Pump Station Building Structure 

 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-3 M a y  2 0 2 0  

Centre Regional Planning Agency

     
Figure 3-4: Interior of Existing Scott Road Pump 

Station, Dry-Pit Pumps 

Figure 3-5: Interior of Existing Scott Road Pump 

Station, Control Equipment 

 

Pump failure and high wetwell levels are called out through visual and audible alarms on the control 

panel, and the system has the capability to send alarm messages directly to the UAJA personnel. During 

times of power failure, the pumps run off of an emergency generator located outside of the building 

structure.  

 

The existing pump station currently experiences hydraulic overload conditions during wet weather events. 

During peak events, influent flows exceed the capacity of the existing pump station, requiring the UAJA 

to pump wastewater from the wet well and transfer it by truck to the gravity connection point. The UAJA 

staff typically spends 6-8 hours performing bypass pumping during appreciable rain events. However, the 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-4 M a y  2 0 2 0  

Centre Regional Planning Agency

staff has reported events requiring up to 28 hours of bypass pumping. New development in the area and 

increased sewage flows coupled with aging infrastructure is projected exacerbate overload conditions.  

Rehabilitation of deficiencies identified within the upstream collection system have, for the time, 

eliminated the need for bypass pumping during comparable rain events.    

 

Scott Road Pump Station – Forcemain  

Approximately 6,300 l.f. of 6 inch diameter SDR 21 PVC forcemain was also constructed in 2000. From 

the time of the pump station upgrade in 2007 to mid-2015, the UAJA experienced multiple failures of the 

forcemain. An evaluation was conducted to determine if hydraulic conditions could be linked to the 

failures, the results of which indicated that under normal operating conditions, pressure surges were not 

evident. Moreover, surge calculations did not yield total pipe pressures considerably in excess of pipe 

pressure ratings. Circumferential cracking around the bell area suggested over insertion or over inflection 

during construction.  Therefore, it was recommended that the portion of failing forcemain be replaced 

with 8 inch diameter C900 DR 14 PVC pipe. Approximately 825 l.f. of forcemain replacement was 

completed in 2016.  Exhibit 3.A shows the existing forcemain alignment.  

 

Bristol/Westerly Parkway Interceptor 

The forcemain conveying wastewater flow from the Scott Road Pump Station discharges into manhole 

FT-FM located along Research Drive. Exhibit 3.B in Appendix A shows the existing downstream 

conveyance system. Wastewater then flows by gravity through an 8 inch PVC sanitary sewer line to 

manhole CA-6 located within the intersection of Research Drive and Cato Avenue. Wastewater continues 

to flow by gravity through the 8 inch PVC sanitary sewer lines following the alignment of Research Drive 

to manhole CA-1, then north to manhole WPI-23 located within Bristol Avenue. The subsequent section 

of wastewater conveyance consists of 12 inch PVC sanitary sewer line from manhole WPI-23 to manhole 

WPI-18, which is located within the intersection of Bristol Avenue and Ferguson Crossing Drive. From 

manhole WPI-18, 15 inch PVC sanitary sewer line continues eastward along Bristol Avenue to manhole 

WPI-17, then the alignment turns north behind S&A Homes Park and Haymarket Park, crossing Blue 

Course Drive, to manhole WPI-7 located within Westerly Parkway. The 15 inch conveyance line 

alignment then follows Westerly Parkway northeast to manhole WPI-4, where it then runs northwest to 

intersect the Struble Interceptor at manhole SIR-5-35.1.  

 

The UAJA staff has witnessed backwatering of wastewater flows in manhole CA-1 when the Scott Road 

Pump Station is running. To address this issue and to ensure that the selected alternative for the Scott 

Road Pump Station will not cause hydraulic overload conditions in the downstream sewer system, a 

detailed evaluation of the Bristol/Westerly Parkway Interceptor section of the conveyance system was 

included as part of this Special Study.  

 

A table outlining the estimated reserve capacity of the Bristol/Westerly Parkway Interceptor is included in 

Appendix B. Each sewer segment currently meets the minimum slopes for its associated pipe diameter as 

outlined in the PA DEP’s Domestic Wastewater Facilities Manual. Additional flows from the 274 ‘future’ 

EDUs associated with The Yards at Old State development, which is currently under construction along 

Whitehall Road, were considered to be existing flows for the purpose of this evaluation. Therefore, the 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-5 M a y  2 0 2 0  

Centre Regional Planning Agency

remaining capacity shown in Appendix B represent the available capacity for upgrades to the pump 

station and other future connections.  

 

Exhibit 3.C in Appendix A shows the overall gravity conveyance flow path from the Scott Road Pump 

Station to the UAJA’s wastewater treatment plant. An evaluation of the Radio Park and Big Hollow 

Interceptors was performed in 2012, identifying the Big Hollow Trunk South as the most limiting 

downstream section. The reserve capacity was estimated to be approximately 1.3 million gallons per day 

(MGD) at the time. Assuming an addition of 200 EDUs per year, the UAJA’s planning flow rate of 175 

gpd per EDU, and a peaking factor of 2.5 (estimated through the 2012 flow study), the current reserve 

capacity in the Big Hollow Trunk South is approximately 0.68 MGD. The Yards at Old State 

development is currently under construction near Whitehall Road, and when complete, an additional 274 

EDUs will contribute wastewater to the interceptor. Therefore, for this Special Study, the most limiting 

downstream segment is considered to have a reserve capacity of approximately 0.56 MGD. This is a 

conservative estimate in that the UAJA’s 5-year annual average flow is 126 gpd per EDU, as reported in 

the 2018 Chapter 94 Report. 

 

For this Special Study, the UAJA performed CCTV inspection of the conveyance system from manhole 

WPI-23 to manhole SIR-5-35.1 (downstream of the Scott Road Pump Station). The reports for each sewer 

segment inspection are included in Appendix C. No observations of major defects were recorded during 

the inspection. 

 

3.2 Description of Current Wastewater Treatment Facilities 

The UAJA owns and operates the Centre Region’s primary wastewater treatment facility, the Spring 

Creek Pollution Control Facility (SCPCF), located partially in Benner Township and partially in College 

Township, Centre County, PA. Wastewater generated in five municipalities (Patton Township, Ferguson 

Township, College Township, Harris Township, and State College Borough) and a portion from the 

Pennsylvania State University is conveyed to the SCPCF through the collection and conveyance system 

consisting of gravity lines and pumping stations as previously described. In addition to wastewater, the 

facility accepts waste activated sludge from nearby treatment plants as well as septage.  

 

The SCPCF has a design flow of 9.0 MGD and a 5-year annual average flow of approximately 5.3 MGD. 

The facility was originally built in 1969 and has been upgraded and expanded several times since then.  

The UAJA is permitted to discharge 6.0 MGD of treated wastewater effluent to Spring Creek. The 

Beneficial Reuse Project was implemented as a result of the 2000 Centre Region Act 537 Sewage 

Facilities Plan Revision which identified and evaluated the disposal alternatives for the remaining 3.0 

MGD of wastewater effluent that cannot be discharged to Spring Creek. The UAJA can effectively treat 

influent wastewater to a level that exceeds all current permit requirements (NPDES Permit No. 

PA0026239). The SCPCF contains the following liquid and solids unit processes: 

 

Liquid Process Train  

 Headworks    Fine Screening, Flow Measurement and Grit Removal 

 Primary Clarification  Rectangular Chain and Flight Clarifiers 

 Biological Treatment  Biological Nutrient Removal with Aerobic and Anoxic Reactors 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-6 M a y  2 0 2 0  

Centre Regional Planning Agency

 Secondary Clarification  Circular Rim-Feed Hydraulic Sludge Removal Clarifiers 

Flow Conveyance  Intermediate Submerged Flow Pump Station 

Tertiary Treatment  Denitrification Filters and Chemical Addition  

Disinfection   Ultraviolet Light Disinfection 

 

 Solids Process Train  

 Primary Sludge Conveyance Air Operated Diaphragm Pumps 

 Waste Sludge Conveyance Vertical Close-Coupled Centrifugal Pumps 

 Septage Receiving  Screening and Sampling 

Sludge Conditioning  Sludge Holding and Polymer Addition 

 Sludge Dewatering  Centrifugation 

 Sludge Treatment  In-Vessel Composting 

 

 Beneficial Reuse Process Train  

 Source Water   Secondary Clarifier Effluent 

 Prescreening   Wedge Wire Strainers 

Water Conveyance  Centrifugal Pumps   

First Stage Filtration  Microfiltration 

Advanced Oxidation  Ozone 

 Second Stage Filtration  Reverse Osmosis 

 Chemical Treatment  pH and Alkalinity Stabilization 

 Primary Disinfection  Ultraviolet Light Disinfection 

 Secondary Disinfection  Sodium Hypochlorite Disinfection 

 

 
Figure 3-6: Aerial View of the SCPCF Illustrating the Facility Layout and Identification of Unit Processes 

(Image Source: Google earth) 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-7 M a y  2 0 2 0  

Centre Regional Planning Agency

3.3 Estimates of Wastewater Flows from Existing Customers 

The Scott Road Pump Station serves existing customers in the Pine Grove Mills area and connections 

along S.R. 26 near the intersection with Whitehall Road, which includes a combination of residential and 

commercial users within the Centre Region’s RGB/SSA.  

 

Influent flow and pumping rates at the Scott Road Pump Station were approximated during field visits on 

Wednesday June 19, 2019 (mid-day) and Monday February 2, 2020 (morning).  Using wet well level fill 

and draw down observations, estimates of the average daily influent flow rate and the typical pump 

discharge rate were made (average influent flow during field visits: 291 gpm, average pumping rate 

during field visits: 748 gpm).  

 

Flow meters were installed at four locations during the second half of 2019. Two meters were placed 

upstream of the Scott Road Pump Station and an additional two meters were placed downstream. The 

dates for which data was collected at these meter locations are listed in the following table.  

 

Table 3.1: Collection System Flow Meter Locations and Deployment Dates 

Meter Location Measurement Periods 

Manhole FT-23 (upstream, near College Ave, Slab Cabin Run) 11/27/2019 – 12/3/2019, 12/7/2019 – 12/17/2019 

Manhole FT-19 (upstream, near Scott Rd, College Ave) 11/27/2019 – 12/17/2019, 12/24/2019 – 01/07/2020 

Manhole WPI-14 (downstream, behind Haymarket Park) 06/28/2019 – 07/27/2019, 08/01/2019 – 09/09/2019 

Manhole WPI-2 (downstream, near Madison St backlot) 06/28/2019 – 12/31/2019 

 

Daily precipitation data, available through the National Oceanic and Atmospheric Administration 

(NOAA), at Station USC00368449: State College, PA US was evaluated to determine the severity of I/I 

in these segments of the collection system. Precipitation events that resulted in greater than one tenth of 

an inch of rainfall are listed in the following table.  

 

Table 3.2: Notable Precipitation Events during Flow Meter Measurement Periods 

Date Inches Date Inches Date Inches Date Inches 

July 3rd  0.12 Aug 16th  0.11 Oct 4th  0.14 Dec 10th  0.52 

July 7th  0.32 Aug 19th  0.60 Oct 17th  0.35 Dec 11th  0.14 

July 8th  0.50 Aug 23rd  0.15 Oct 23rd 1.00 Dec 14th  0.24 

July 18th  0.81 Aug 29th  0.37 Oct 27th  1.34 Dec 15th  0.49 

July 22nd  0.36 Sep 2nd  0.95 Oct 31st  0.35 Dec 17th  0.26 

July 23rd  0.11 Sep 12th  0.51 Nov 1st  1.28 Dec 30th  0.40 

July 31st  0.23 Sep 15th  0.13 Nov 8th  0.23 Jan 4th  0.28 

Aug 6th  0.33 Sep 27th  0.19 Nov 24th  0.85   

Aug 7th  0.46 Oct 1st  0.26 Nov 28th  0.13   

Aug 8th  0.31 Oct 3rd  0.21 Dec 2nd  0.58   

 

Upstream Flows, FT-23 

The flow meter installed in manhole FT-23, upstream of the Scott Road Pump Station, near the College 

Avenue crossing of Slab Cabin Run, collected both depth and velocity data at 15 minute intervals. The 



2 0 2 0  A c t  5 3 7  S e w a g e  F a c i l i t i e s  P l a n  U p d a t e :  S p e c i a l  S t u d y  

f o r  t h e  S c o t t  R o a d  P u m p  S t a t i o n  a n d  B r i s t o l  I n t e r c e p t o r  

C e n t r e  R e g i o n  C o u n c i l  o f  G o v e r n m e n t s  

 3-8 M a y  2 0 2 0  

Centre Regional Planning Agency

two values were then used to calculate the wastewater flow at each time interval. Hydrographs showing 

the daily flow at this location are included in Appendix C.  

 

Wastewater flows measured at this meter location represent influent flows to the Scott Road Pump Station 

from the Pine Grove Mills area. The average flow during this period (November 27th to December 3rd and 

December 7th to December 17th) was approximately 90,700 gpd. A maximum flow of approximately 

358,000 gpd occurred on December 14th at around 2:30 pm.  

 

Upstream Flows, FT-19 

The flow meter installed in manhole FT-19, upstream of the Scott Road Pump Station, near the 

intersection of College Avenue and Scott Road, collected both depth and velocity data at 1 minute 